
DATE: MAY 2023 
PROJECT NO.: 860400 

 

Village of Almont 

Clean Water State Revolving Fund 
Project Plan 

WASTEWATER SYSTEM  

IMPROVEMENT 

 
PREPARED FOR: 

VILLAGE OF ALMONT 

LAPEER COUNTY, MICHIGAN 

DRAFT – REVIEW AND COMMENT 

  



Village of Almont | WWTP Improvements | SRF Project Plan 
 

860400 Village of Almont Clean Water SRF Project Plan Report 

TABLE OF CONTENTS 
Executive Summary .............................................................................................................................................1 

I. Introduction ....................................................................................................................................................2  
[...]
The unhealthy group also includes “very unhealthy” and “hazardous” classifications. 

According to the EPA’s AirData Air Quality System, at the Flint, Michigan air monitoring station (the one 
closest to the Village of Almont), the primary contributor to the index was ozone for 193 days in 2022 and 
PM2.5 for 171 days. For 2 days it reached the unhealthy for sensitive groups (101-150) or unhealthy (151+) 
ranges. The 2021 AQI 90th percentile was 59 (moderate), meaning the AQI only exceeded 59 for 10% of the 
year. 

Air quality impacts due to construction dust and emissions in the area due to construction equipment would be 
temporary and similar for the principal alternatives. 

Wetlands 

A wetlands map was generated at the USFWS National Wetlands Inventory website. The map is included in 
Appendix A as Figure A3. Areas of freshwater emergent, freshwater pond and freshwater forested/shrub 
wetlands are adjacent to the Wastewater Treatment Plant.  

It is not anticipated that this project will have any long-term impacts on area wetlands. The wetlands adjacent 
to the WWTP site will not be affected during the construction of the improvements. 

A request for review of any potential impacts to land-water interfaces will be sent to EGLE contingent upon 
CWSRF Project funding and village’s approval to proceed. It is assumed that this project is not an equivalency 
project. 

The proper permits will be acquired before construction commences.  

Floodplains 

There are floodplains within the Village of Almont. The online FEMA Floodplain Map Viewer was used and the 
floodplain map indicates that the area is of minimal flood hazard. The map is included in Figure A4 of Appendix 
A. Appropriate permits will be acquired before any construction commences. 



Village of Almont | WWTP Improvements | SRF Project Plan 
Page 5 of 25 

860400 Village of Almont Clean Water SRF Project Plan Report 

A request for review of any potential impacts to floodplains will be sent to EGLE contingent upon CWSRF 
Project funding and village’s approval to proceed. 

Special Designation Rivers (Trout, Natural, Wild & Scenic) 

The Wild and Scenic Rivers Act, as amended by the Michigan Scenic Rivers Act of 1991, prohibits federal 
assistance to a project which will have a direct and adverse effect on the values for which a river segment listed 
in the National Wild and Scenic Rivers System or designated for study on the National Rivers Inventory was 
established. 

Rivers located within Village of Almont are not listed on the National Wild and Scenic Rivers System website, 
administered by the National Park System, or on the Michigan Natural Rivers System found on the Michigan 
Department of Natural Resources website.  

Major Surface Waters 

The most noticeable natural feature near the village of Almont is the Clinton Watershed System that runs 
through the Village.  

Recreational Facilities 

There are public schools and private facilities located throughout the Village and Township that provide a variety 
of activities that residents and visitors can enjoy. These amenities include a running track, basketball nets, 
soccer fields, indoor gymnastics, playground, tennis courts, and ball diamonds. The Township specifically owns 
a park in the ball fields and other sport fields in the Village.  The two County parks listed in the inventory, 
Tarzewski County Park and General Squire Park, both provide a wide range of amenities. The Tarzewski Park 
facilities include a children’s pay pool, water slides, boat rentals, a picnic area, nature trails, a ball diamond, 
fishing, cross-country skiing, sledding, an amphitheater, and pavilions. The General Square Park provides a 
baseball diamond, water play area, a picnic area, cross-country skiing, nature trails, sledding, fishing, 
restrooms, and meeting halls. Within the Parks and Recreation Plan, there are specific goals and objectives 
and an action plan to implement the Parks and Recreation Plan. Many of these concepts have been included 
in the master plan, but for more specifics on the parks and recreation materials, please see the full Parks and 
Recreation Plan. 

Topography and Geology 

Figure A5 shows the existing topography from the USGS quadrangle map. The Village of Almont has an 
elevation range between 824 and 850 feet with the WWTP being around 824 feet according to the USGS 
Quadrangle map. 

The regional geology for the area is based on a review of the Quaternary Geology of Michigan Map (W.R. 
Farrand, 1982), see Figure A6; and the Bedrock Geology of Michigan Map (MDNR Geological Survey Division, 
1987), see Figure A7. 

The general geology of the Village of Almont is characterized by End Moraines of coarse-textured till and the 
bedrock geology consists of Coldwater Shale under the entirety of the Village.  

Soils 

Figure A8 is the USDA National Resources Conservation Service soil map for the Village of Almont. Soil located 
in the Village of Almont is composed of Cohoctah, frequently flooded and similar soils.  

Agricultural Resources 

According to the United States Department of Agriculture’s Web Soil Survey, a portion of the land in the 
Village (approximately 9%) is considered “farmland of local importance.” Large areas of the land is considered 
“All areas are prime farmland” (approximately 74%). A portion of the land is also considered “Prime farmland 
if drained” (approximately 13.3%). The remaining land (approximately 6%) is considered “not prime farmland” 



Village of Almont | WWTP Improvements | SRF Project Plan 
Page 6 of 25 

860400 Village of Almont Clean Water SRF Project Plan Report 

and largely consists of surface water and wetland areas. A map showing the USDA’s Farmland Classification 
for land throughout the Village can be found in Appendix A in Figure A9. 

Since the proposed project is entirely within road right-of-ways. It is not anticipated to have any impact on 
agricultural resources in the Village. 

National Natural Landmarks 

According to the National register of Historic Places and the National Park Service the Village of Almont has no 
national natural landmarks within the Village limits. Due to no designated natural landmarks, construction would 
not be able to interfere with designated historical areas or natural landmarks. Therefore, the construction will 
not have an impact on landmarks, or archaeological sites. 

3. Land Use in the Study Area 

A majority of the Village of Almont is zoned for commercial or single-family residential use. There are small 
areas of multi-family residential zoning scattered around the village. The current Zoning Map from the Master 
Plan is included as Figure A10 in Appendix A. 

The Township Master Plan adopted 2018 indicates future land use is similar to existing uses. A goal of the 
Master Plan is to maintain the general land use situation through slight modification if needed, rather than 
altering land use in a significant fashion. 

C. Population Data 

The Village of Almont has a total of 1479.6 Residential Equivalent Units (REUs), based on 2022 water user 
records, that will contribute wastewater to the wastewater collection system of the Village of Almont and 
wastewater treatment. 

Table 1 below summarizes the current and projected population for the Village of Almont and Lapeer County. 
Historical population data shows an increase in population from 1990 to 2000, a decrease in population from 
2000 to 2010, and an increase from 2010 to 2020. It is expected for the Village population to reach 3,833 
people by 2040. 

Table 1: Population History and Projections 

Year 1990 2000 2010 2020 2025 2030 2040 

Village of 
Almont 

2,354 2,803 2,674 2,846 3,035 3,274 3,833 

Annual % 
Change 

- 1.91% -0.46% 0.45% 1.71% 1.71% 1.71% 

Lapeer 
County 

74,768 87,904 88,319 88,351 88,915 89,343 87,355 

Annual % 
Change 

- 1.76% 0.05% 0.01% 0.13% 0.10% -0.22% 

D. Economic Characteristics 

As of 2021 34.5% of employed people in the Village of Almont were employed in Manufacturing. The next 
highest category is Educational services, health care, and social assistance at 20.7% followed by Professional, 
scientific, management, administrative, and waste management services at 10.4% of employed people in the 
Village of Almont. 



Village of Almont | WWTP Improvements | SRF Project Plan 
Page 7 of 25 

860400 Village of Almont Clean Water SRF Project Plan Report 

Median income statistics from the 2020 U.S. Census estimates list the median household income for the Village 
at $70,022 (2022 dollars). shows the median household income for Village of Almont compared to the County 
and State. 

Table 2: Median Household Income 

 Per Capita Income Median Household Income 

Village of Almont $29,696 $70,022 

Lapeer County $33,694 $71,479 

State of Michigan $34,768 $63,202 

 

E. Existing Facilities  

1. Collection System 

The Village of Almont owns and maintains a sanitary wastewater collection system. The system is currently 
made up of approximately 14 miles of gravity sewer of various sizes.  

2. Lift Stations 

The Village of Almont currently operates four sanitary sewer pump stations.  These pump stations are located 
on June Drive, E. St. Clair, Howland Road and Jonathon Drive.  These pumps lift sewage from low areas to 
some of the 14 miles of gravity sewer line that the DPW maintains. 

3. Wastewater Treatment Plant 

The Wastewater Treatment Plant for the Village of Almont is located at 406 Spring Street. The WWTP 
facilities was designed to remove solids and organic matter from the wastewater stream and to also remove 
phosphorus and ammonia nitrogen compounds, which promote plant life in the Clinton River. These 
compounds also inhibit recreational use of public waters and endanger aquatic life in the receiving stream. 
The plant included mechanically a cleaned fine bar screen, a vortex grit removal system, secondary treatment 
capabilities(a biological process in which organic matter and soluble and suspended solids are removed), two 
oxidation ditches to provide a medium where bacteria and micro-organisms can feed on dissolved organic 
material and ammonia nitrogen, two secondary clarifiers, a tertiary treatment (sand filters) system, ultraviolet 
disinfection, a capacity for the storage of six months of sludge, and a modern laboratory with analytical 
instruments capable of performing all of the required chemical and biological tests. The facility has met or 
exceeded all standards set by the state and federal regulatory agencies. The Village of Almont made major 
repairs to the WWTP in 2018, the repairs consisted of repairing the two 290,000 gallon oxidization ditches as 
well as the two 30 foot clarifiers.  

In 2004 a 2,000,000-gallon equalization basin was constructed along with an expansion of the sludge storage 
system so that the treatment plant could operate in a more cost-effective manner. This basin holds excess 
flow and allows the basin's stored volume to slowly drain diluted sewage back through the plant. The plant 
influent pumps were also upgraded, and the plant now has a design average flow of 470,000 gallons a day. 

4. Current Wastewater Flows 

Average Influent Flows 

Influent flows are not The average effluent flow recorded at the Village WWTP in 2022 was 0.308 million 
gallons per day (MGD) with a peak single day discharge of 1.29 MGD. 



Village of Almont | WWTP Improvements | SRF Project Plan 
Page 8 of 25 

860400 Village of Almont Clean Water SRF Project Plan Report 

Wet Weather Flow – Infiltration and Inflow Evaluation 

An Infiltration and Inflow Evaluation has not been completed. The WWTP staff are aware that infiltration and 
inflow are occurring when there is rainfall. The Village of Almont DPW runs a downspout disconnection 
awareness program to encourage residents to disconnect their downspouts from the sanitary sewer system. It 
is recommended to have an evaluation completed of the collection system. 

F. Need for the Project  

Most of the existing process equipment that was not updated in the 2018 WWTP Improvement project is beyond 
its useful life or causing operational problems and should be replaced to maintain reliable and effective 
wastewater treatment service.  

1. Compliance Status  

The Village of Almont WWTP operates under NPDES permit MI0020931. A copy of the current NPDES permit 
is included in Appendix B. The current permitted effluent limitations are summarized below in Table 1.  



Village of Almont | WWTP Improvements | SRF Project Plan 
Page 9 of 25 

860400 Village of Almont Clean Water SRF Project Plan Report 

Table 1. NPDES Permit Limitations 

 Maximum Limits for Quality or Loading 
Maximum Limits for Quality or 

Concentration 
Frequency 

Parameter Monthly 7-Day Daily Units Monthly 7-Day Daily Units  

Flow (report)  (report) MGD --- --- --- --- Daily 

CBOD5:           

 June – October 16 39 (report) lbs/day 4 --- 10 mg/l 3x Weekly 

 November 59 86 (report) lbs/day 15 --- 22 mg/l 3x Weekly 

 December – April 63 94 (report) lbs/day 16 --- 24 mg/l 3x Weekly 

             May 67 98 (report) lbs/day 17 --- 25 mg/l 3x Weekly 

TSS:           

 June – October 78 120 (report) lbs/day 20 30 (report) mg/l 3x Weekly 

 November – May 120 180 (report) lbs/day 30 45 (report) mg/l 3x Weekly 

Ammonia Nitrogen (as N)          

 June – October 2 7.8 (report) lbs/day 0.5 --- 2 mg/l 3x Weekly 

 November 15 17 (report) lbs/day 3.9 --- 4.3 mg/l 3x Weekly 

 December – April 16 18 (report) lbs/day 4.1 --- 4.7 mg/l 3x Weekly 

 May 16 19 (report) lbs/day 4.0 --- 4.9 mg/l 3x Weekly 

Total Phosphorus (as P) 3.9 --- (report) lbs/day 1.0 --- (report) mg/l 5x Weekly 

Fecal Coliform Bacteria  --- --- --- --- 200 400 (report) cts/100 ml 3x Weekly 
 

Parameter  
Min % 

Monthly 
Min % 
Daily 

Units      

TSS Minimum % 
Removal: 

   
      

 Nov – May  85 (report) %     Monthly 
      

Parameter  Min Daily Max Daily Units      

pH  6.5 9.0 S.U.     5x Weekly 

Dissolved Oxygen:  7.0 --- mg/L     3x Weekly 

 

2. Water Quality Problems  

There are no documented quality problems or instances of exceedance of NPDES Permit Limitation 
requirements. The maximum daily flow recorded in 2022 exceeds the 470,000 gallons per day design flow of 
the WWTP.  

3. Projected Needs for the Next 20 Years 

The projected 20-year wastewater flows were projected based on the Service Area REU projections presented 
in Section C above. These flow projections do not include additional lake communities that may be connected 
to the treatment system in the future. The projected wastewater flows for the design year 2042 are summarized 
in Table 2.  



Village of Almont | WWTP Improvements | SRF Project Plan 
Page 10 of 25 

860400 Village of Almont Clean Water SRF Project Plan Report 

Table 2. Design Flow Projections 

 Flow (MGD) 

Average Daily Flow 0.47 

Maximum Daily Flow 1.29 

 

4. Project Objectives 

The Village anticipates funding the Wastewater Collection System and Wastewater Treatment Plant 
Improvements project through the CWSRF program while using local funds and cash reserves for other 
wastewater system needs. Immediate needed work includes: 

 Rebuild WWTP Influent Pumps 

 Replace Tertiary System at WWTP 

 Upgrade SCADA system at WWTP 
 Rebuild Return-Activated Sludge Pumps at WWTP 

 Replace WWTP UV Control Centers 

 June Drive Force Main Replacement 

 Johnathon Lift Station Pump Replacement 

 Farnum Drain Main Sewer Interceptor Rehabilitation 
 

5. Future Environment Without the Proposed Project 

If the proposed improvements at the WWTP are not performed process equipment that has not already been 
upgraded will continue to be operated beyond their useful life. Operational problems caused by inefficient 
equipment and breakdowns of aging equipment. If collection system improvements are not performed then the 
existing system components will continue to be operated. Lift station vacuum pumps will continue to be operated 